

Type Test Certificate

Certificate No.: 1811-113-344 _15 Rev.02

Page: 1/2

We hereby certify that the followings items were type tested according to the agreed test procedure base on EN 12195-2 by our Inspector.

Manufacturer: Qingdao Strapping Pack CO., LTDPlace of test: No.72, Yangqing road, Jimo, Qingdao City, Shandong Province, ChinaDate of test: 2019-01-27

Item and Test

Materials

Polyester Yarn

Scope of Tests

- Linear Breaking Strength testing of each polyester woven strapping (total 3 test samples).
- System Breaking Strength testing of each polyester woven strapping in a closed loop in combination with phosphatized steel wire buckle (total 3 test samples).

Test Results

Type: SWS40, 13mm×380kg, Color: white

The values of test samples:

- 435.5 kg / 624.9 kg
- 435.3 kg / 647.4 kg
- 429.0 kg / 637.7 kg

Type: SWS50, 16mm×480kg, Color: white

The values of test samples:

- 524.2 kg / 880.9 kg
- 526.7 kg / 788.5 kg
- 522.1 kg / 840.8 kg

Type: SWS55, 16mm×620kg, Color: white

The values of test samples:

- 650.6 kg / 1011.9 kg

Type Test Certificate

Certificate No.: 1811-113-344 _15 Rev.02

Page: 2/2

- 652.8 kg / 965.2 kg
- 650.3 kg / 984.6 kg

Type: SWS65, 19mm×580kg, Color: white

The values of test samples:

- 636.1 kg / 948.0 kg
- 636.0 kg / 930.4 kg
- 634.8 kg / 877.0 kg

Type: SWS66, 19mm×750kg, Color: white

The values of test samples:

- 792.4 kg / 1152.1 kg
- 788.2 kg / 1206.1 kg
- 786.3 kg / 1162.1 kg

Type: SWS60HD, 19mm×1100kg, Color: white

The values of test samples:

- 1146.7 kg / 1970.5 kg
- 1158.5 kg / 1947.1 kg
- 1149.5 kg / 1934.9 kg

Type: SWS85, 25mm×1000kg, Color: white

The values of test samples:

- 1028.9 kg / 1851.0 kg
- 1008.6 kg / 1768.1 kg
- 1021.4 kg / 1791.7 kg

Certificate expires on: 2024-01-27

Remarks: The above mentioned tests were conducted on calibrated tensile test equipment.

Place and Date

Shanghai / 28-Jan-2019

